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1. SAMPLE DESCRIPTION Ff & f#id:

Sample Name: 2kwh LFP Battery Sample Model: | EFM100-BPB

R 25 MR R It (2 FEHLD) = ELEE)

Manufacturer: EcoFlow Innovation Itd.

i3 BRI IE 3% B G RHA IR A 7]

Address of manufacturer:

il 3 i bk

Floor 1, Building E-1, Jiehe Industrial City, Shuitian Community, Shiyan
Street, Baoan District, Shenzhen

DRI 2 XA EE K AR XSEM DAV 55 E 5 1 #H— =

7 I AL TN

Factory: Dongguan Kaifa Technology Co.,Ltd.
A RFERIBIT R B TR A 7
Address of factory: No. 2 Junma road, Chigang community, Humen town, Dongguan City,
T Hbk Guangdong Province,China.
JTARERZEM R VAR IR B 2 5
Nominal Voltage: | 51.2V Rated Capacity: 40Ah Trademark: =coFLou
FRFR LR BER & 2048Wh F AR
Charge Current: 20A Maximum 32A End Charge 2A
25 B LI Continuous Charge Current:
Current: 28 LA 1E H R
B KRR 70 HL LI
Cut-off Voltage: 40V Maximum 40A Limited Charge | 57.6V
2 b R Continuous Voltage:
Discharge Current: 75 v PR 4] H,
B KRBT FL A
Cells Number: 32 Cell Model: C40 Cell Rated 20Ah
5 S A Capagity:
i A
Date of Sample Received: | Apr. 08, 2022
Bt PR H 3] 2022 404 H 08 H
Date of Test: Apr. 08, 2022 to Apr. 19, 2022
Fori 15 41 2022 404 F 08 H % 2022404 7 19 H
A +
Report Compiled: a%ﬁ Checked by: éﬁ n Approved by: /I(.,g]’{vsf %
R w5 B =
T Gl % HEHE

Code: AB-AB-104-b

i%ﬂll:’_&"iﬁ#ﬁ?ﬂﬂﬂﬁ{ﬁﬁﬂﬂﬁﬁl ‘
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2. REFERENCE METHOD %% Jj 1%
UN "Manual of Tests and Criteria" ST/SG/AC.10/11/Rev.7/Subsection 38.3
BeaE CGRIGMPRHEF MY (B8 7 ki) 38.3 715

3. EQUIPMENT LIST # %% 15 5

Name of equipment /Model Serial No.
W& GRS I

Low Pressure Test Machine

PNl 1A R g ] SE-132
BE-DY-125

High Fast Temperature&Humidity Chamber

PRoH IR A A SE-1488

ZJ-KSWB1506

Vibration Machine

Rkah G SE-1199
DC-2200-26

Shock Machine

Mitkoh o & SE-440
HSKT-10

High Temperature Short Circuit Test Chamber

e it L A SE-4071
KY-CS50

Impact Testing Machine

R L Sials
BE-5060

Power Battery Detection System

)7 H A R 4 SE-4087
CE-7002-100V200A

DC Power Supply

AR LR I SE-4355
IPS900B-15-60

TRUE RMS multimeter

EEWANES SE-2010
MS8040

Electronic Platform Scale

BT S FF SE-1452
TCS-300

Temperature rise recorder

I IE A SE-004
34970A

A ZERNRBERAT _ _ Code: AB-AB-104-b
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4. ENVIRONMENTAL CONDITIONS OF THE TEST #5414

Temperature: (20+5) °C R.H.: (25~75) %RH

TR FERT
5. TEST ITEM AND CONCLUSION iR H f2 4518
ITEM SAMPLE NUMBER | STANDARD CONCLUSION
MR H B i 5 PAT bR ghig
Altitude simulation 7 /5 #5411 B1~B2, B3~B4 PASS it
Thermal test iz PASS it
Vibration #z 3/ PASS il
Shock i ST/SG/AC.10/11/Rev. PASS il
External short circuit 4 %6 4% 7 PASS iffi i
Impact fi# 7 C1~C5, C6~C10 PASS il
Overcharge i 7 H B5~B6, B7~B8 PASS @it
Forced discharge 5 il it i C11~C20, C21~C30 PASS ifiid
Notes it BH:

B1~B2: Batteries at first cycle in fully charged states;
NER 1 AN TR A 56 4 78 FEIR A ) R
B3~B4: Batteries after 25 cycles ending in fully charged states;
N5 25 AT TR TS 58 4 78 RUIRAS Y Rt ;
B5~B6: Batteries at first cycle in fully charged states;
AR 1A TR R 5 4 7 IR A ) R L
B7~B8: Batteries after 25 cycles ending in fully charged states;
NER 25 AN TR TG 58 4 T HUIRAS Y L ;
C1~C5: Cells at first cycle at 50% of the design rated capacity;
N 1 ASFE O 3 50% B4 e 25 IR A I HL
C6~C10: Cells at 25 cycle at 50% of the design rated capacity;
NER 25 AR JE 3 50% B4 e 25 IR AS I LG s
C11~C20: Cells at first cycle in fully discharged states;
Vo Wi GV Bty R e N ERY
C21~C30: Cells after 25 cycles ending in fully discharged states.
B 25 TR A BTG S e RS B L.

R ZEENRBERAE Code: AB-AB-104-b
: - E 7\ Hotline
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6. TEST METHOD i J5 2
Tests T.1 to T.5 shall be conducted in sequence on the same cell or battery. Tests T.6 and T.8
shall be conducted using not otherwise tested cells or batteries. Test T.7 may be conducted using
undamaged batteries previously used in tests T.1 to T.5 for purposes of testing on cycled batteries.
In order to quantify the mass loss, the following procedure is provided:
Mass loss(%) = (M1-Mz2) / M1x100
Where Mz is the mass before the test and Mz is the mass after the test. When mass loss does not
exceed the values in Table blow, it shall be considered as “no mass loss”.
/NS L RS B PR UL AT 34T e T.1 2 T.5. 146 T.6 A1 T.8 Mifsi FH 2R 53 A iend i s sl i . ik
56 T.7 AT DM SRS ARG T.1 2 T.5 A R $IA it AT,  DAGSEIAE 5 7o A Jie i ed ) P vt
R BRI T 25
FiE 2 (%)= (M1-M2)/M1 *100
K My BT R, M2 2REME. Wi s R FRITFIEE, BT

B
Mass M of cell or battery Mass loss limit
LA ER BT R M AR IRAE
M<1g 0.5%
1gsM<75¢ 0.2%
M>75g 0.1%

T.1 Altitude simulation
Test cells and batteries shall be stored at a pressure of 11.6 kPa or less for at least six hours at ambient
temperature (20 £ 5 °C).
Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of
its voltage immediately prior to this procedure. The requirement relating to voltage is not applicable to
test cells and batteries at fully discharged states.
T.1 SR
G RSN L B AE s ) 48 T I T 11.6 TIAANFRELIR A (20°4£5°C) FAFBED 6 /M.
TORBGHMEME . THFR. R, ERiER. Tk, I HAaR il o el i b 7E 16
J& HITF 6 AN AN T HAE AT IX — SEER H F R ¥ 90%. A O HL R I 2SR ANIE FH T 58 i RS )it
O E .

T.2 Thermal test
Test cells and batteries are to be stored for at least six hours at a test temperature equal to 72 + 2°C,
followed by storage for at least six hours at a test temperature equal to - 40 £ 2°C. The maximum time
interval between test temperature extremes is 30 minutes. This procedure is to be repeated until 10
total cycles are complete, after which all test cells and batteries are to be stored for 24 hours at ambie
nt temperature (20 = 5°C). For large cells and batteries the duration of exposure to the test temperature
extremes should be at least 12 hours.
Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of
its voltage immediately prior to this procedure. The requirement relating to voltage is not applicable to
test cells and batteries at fully discharged states.
T.2 FHK
I LM R S 7E G TR B2 55 T 7242°C (SR AR /D 6 /N, 3 PR o 55

T-40£2°C HI5AF N AR A D 6 /N o PSR Benie B 2 [] 1 S Kt a] [ B > 30 4. AR 7 B ik
17, FERC10 IR, R BT I FS A PRI AE IR T (2045°C) TFAFT 24 /N o b TR B BRI EY
W, B e T AN e i S R B[] 22/ R0 12 /N

Al=ZEe s ERAR Code: AB-AB-104-b
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EORHLGAEMCE T . PR, iR, JoREZRATGE K, I HAR Sl s al e 1
Ja BT B H AN /N T HAEBEATIX — TG 1 FES ) 90%. A 5% L R B SRANIE 1 58 S BCEUIR S k6 He
AVFT R I

T.3 Vibration

Cells and batteries are firmly secured to the platform of the vibration machine without distorting the cells
in such a manner as to faithfully transmit the vibration. The vibration shall be a sinusoidal waveform with
a logarithmic sweep between 7 Hz and 200 Hz and back to 7 Hz traversed in 15 minutes. This cycle
shall be repeated 12 times for a total of 3 hours for each of three mutually perpendicular mounting
positions of the cell. One of the directions of vibration must be perpendicular to the terminal face.

The logarithmic frequency sweep shall differ for cells and batteries with a gross mass of not more than
12 kg (cells and small batteries), and for batteries with a gross mass of more than 12 kg (large
batteries).

For cells and small batteries: from 7 Hz a peak acceleration of 1 gn is maintained until 18 Hz is reached.
The amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased until
a peak acceleration of 8 gn occurs (approximately 50 Hz).A peak acceleration of 8 gn is then maintained
until the frequency is increased to 200 Hz.

For large batteries: from 7 Hz to a peak acceleration of 1 gn is maintained until 18 Hz is reached. The
amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased until a
peak acceleration of 2 gn occurs (approximately 25 Hz). A peak acceleration of 2 gn is then maintained
until the frequency is increased to 200 Hz.

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire during the test and after the test and if the open circuit voltage of each test cell or battery
directly after testing in its third perpendicular mounting position is not less than 90% of its voltage
immediately prior to this procedure. The requirement relating to voltage is not applicable to test cells
and batteries at fully discharged states.

T.3 4Rl

AT F I SR [ TR 6, ARSI BE AN R A F B AR T ABICA Re viE R AR 16 PR3N . RBNM
SRR, WHRAERSRN 7 FF2EA0 200 #h2%, PR 7 #i2L, BN 15 7reh. X — IR AT
SANFE LR L HS 2B AL T M E R T 12 K, NI 3N . Hd— AR B T [ 06 2 i T
HEH.

PEXRTEINZ AT, AR EAE 12 T p SR i (RSN ), A 12 T35 &
ORI CRBS ) A AT A .

X HGEHNR M AN 7 BRZETTAG, OREF L gn BRI, B EIPNFRILT] 18 #izk. /5K
TRERRRAE 0.8 2K (A 1.6 oK), FHEINIER BB B A IE LA T 8 gn (FNFLI N 50 ##2%) o ¥
IR PRFFAE 8 gn ELFATAR I N E) 200 #4524 -

XPRBLH: M7 BRZETFAG, PREF 1 gn IBCKIIERE, B RIINARILR] 18 Hidk. IRJEHIRIEIREF
£ 0.8 2K CEATHE 1.6 2K FRNMINR B B IE B R 2 gn (BFRL)R 25 28D o HRoRnis
JEIRFRTE 2 gn ELEIAR I M) 200 #5724 .

BORHUSH ISR B k. Rk, HHAANALR S e e S =
AN B 22 7 A e 5 ST RIS T % B S ANV TAEREATIX — 156 AT H R 90%. A7 G HEL 255K
AN T 5 A T8 PR A PR LS P R

T.4 Shock

Test cells and batteries shall be secured to the testing machine by means of a rigid mount which will
support all mounting surfaces of each test battery.

Each cell shall be subjected to a half-sine shock of peak acceleration of 150 gn and pulse duration of

6 milliseconds. Alternatively, large cells may be subjected to a half-sine shock of peak acceleration of
50 gn and pulse duration of 11 milliseconds.

Each battery shall be subjected to a half-sine shock of peak acceleration depending on the mass of the
battery. The pulse duration shall be 6 milliseconds for small batteries and 11 milliseconds for large
batteries. The formulas below are provided to calculate the appropriate minimum peak accelerations.

A =ZEENRIGERAE o
.. o [/;‘;;;\\l Hotline
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N Minimum peak acceleration Pulse duration
Rty = /N T ke S
150 gn or result of formula
Small batteries /)4 Hijth Acceleration(gn)= (100850) 6 ms
mass™*

whichever is smaller
50 gnor result of formula
30000)

mass™

whichever is smaller
* Mass is expressed in kilograms.

Large batteries K7 it Acceleration(gn)= ( 11 ms

Each cell or battery shall be subjected to three shocks in the positive direction and to three shocks in
the negative direction in each of three mutually perpendicular mounting positions of the cell or battery
for a total of 18 shocks.
Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of
its voltage immediately prior to this procedure. The requirement relating to voltage is not applicable to
test cells and batteries at fully discharged states.
T.4 ppif

Ty R OAH FELL P U [ S R R AR BRI b, SO S e FR T i BT 2 3 .

TANHIOE SZ K INEE 150 gn FBKIHFRREENT A] 6 AP IE sz b . A, KA
DL B KNI E 50 gn AUBKIHRF LI ) 11 Z2AD I IE X i

AN SN 321 IR SR s AR WA 0 ol P e T b B S B o /N F b PR Bk e 22 )R 6
EFP, XRZY I P BRI A 11 2P, BT A A T A I S G BR B e R i B

AN T B I ZIE = AN A T B %) PSS B F b 22 e T 6 B TEAR T [ 852 =Ry, B TE MR
Wi Mgz =k, SR 18 kifii.

BOR MBS GERR . oS, oA, THERMTIGE K, It B MAL e b e e
JE BT FL AN T HAE AT X — B0 T R Y 90% . A % LR I SRANIE A T 58 A R 1R H
A

T.5 External short circuit
The cell or battery to be tested shall be shall be heated for a period of time necessary to reach
a homogeneous stabilized temperature of 57+4°C, measured on the external case. This period of time
depends on the size and design of the cell or battery and should be assessed and documented. If this
assessment is not feasible, the exposure time shall be at least 6 hours for small cells and small
batteries, and 12 hours for large cells and large batteries. Then the cell or battery at 57+4°C shall be
subjected to one short circuit condition with a total external resistance of less than 0.1 ohm.
This short circuit condition is continued for at least one hour after the cell or battery external case
temperature has returned to 57+4°C, or in the case of the large batteries, has decreased by half of the
maximum temperature increase observed during the test and remains below that value.
The short circuit and cooling down phases shall be conducted at least at ambient temperature.
Cells and batteries meet this requirement if their external temperature does not exceed 170°C and
there is no disassembly, no rupture and no fire during the test and within six hours after the test.
T.5 SMERRLES

X T AR O I, B — B B IS T, S AN e 00 R R B Tk 3 2 ) PR AG S R B
57+4°C, X B [E] (A BT HUCS B I A /NI, T IR AN RESR I [R] RN APPSRl e % . Tt
VEREAT XA URAG, U]/ R BRI 1) N 2R /4R 6 /NN, DAY RS R ) 2 R I ) 1 2 D
FRgE 12 /0EF. )G, HUSBHIRTE 5744°C N4 M ANBH/NT 0.1 BRI 6 25 1

A =ZEENRIGERAE Code: AB-AB-104-b
1 e [’f;\l Hotline

(x4

e —" |

J 7= wu.il



Anbotek

Product Safety

Report No.: 18270BC20492601 Page 8 of 15
et 98 7 15 W

X R R SR A AR HLE B F B AN SR IR I B 57+4°C JEHF2k R0 1 /N, S R A IS L T
A PR 6 T LS B e e R TR — 2 2 — R R R T LI B .

LA AN P B BN 28 /DA 2 TR B

FORALGATH AR AT 170°C,  JFHAERSRE R LR% /5 6 /A Toefk, o
#, T

T.6 Impact / Crush
Impact (applicable to cylindrical cells greater than 18 mm in diameter)
The sample cell or component cell is to be placed on a flat smooth surface. A 15.8 + 0.1mm diameter,
at least 6 cm long, or the longest dimension of the cell, whichever is greater, Type 316 stainless steel
bar is to be placed across the centre of the sample. A 9.1 + 0.1 kg mass is to be dropped from a height
of 61 £ 2.5 cm at the intersection of the bar and sample in a controlled manner using a near frictionless,
vertical sliding track or channel with minimal drag on the falling mass. The vertical track or channel used
to guide the falling mass shall be oriented 90 degrees from the horizontal supporting surface.
The test sample is to be impacted with its longitudinal axis parallel to the flat surface and perpendicular
to the longitudinal axis of the 15.8 + 0.1mm diameter curved surface lying across the centre of the test
sample. Each sample is to be subjected to only a single impact.
Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells not more than 18 mm in
diameter)
A cell or component cell is to be crushed between two flat surfaces. The crushing is to be gradual with a
speed of approximately 1.5 cm/s at the first point of contact. The crushing is to be continued until the
first of the three options below is reached.
(a) The applied force reaches 13 + 0.78 kN;
(b) The voltage of the cell drops by at least 100 mV; or
(c) The cell is deformed by 50% or more of its original thickness.
Once the maximum pressure has been obtained, the voltage drops by 100 mV or more, or the cell is
deformed by at least 50% of its original thickness, the pressure shall be released.
A prismatic or pouch cell shall be crushed by applying the force to the widest side. A button/coin cell
shall be crushed by applying the force on its flat surfaces. For cylindrical cells, the crush force shall be
applied perpendicular to the longitudinal axis.
Each test cell or component cell is to be subjected to one crush only. The test sample shall be observed
for a further 6 h. The test shall be conducted using test cells or component cells that have not
previously been subjected to other tests.
Cells and component cells meet this requirement if their external temperature does not exceed 170°C
and there is no disassembly and no fire during the test and within six hours after this test.
T.6 i/
fiEth GEH T EAADNT 18 ZKIEA K HLED

A FELOS L R RS AR AR T b, — AR 316 BB BE I FE 0, B ELAT
15.8+ 0.1 &K, KR/ 6 HK, sl KmIRE, MoFHZKE. -5 9.1+ 0.1 T E
M 61 + 2.5 JER AL Bk S0 MRS Ak, R — AN L3 BRI« 0 A AR g i/ O 3 B
PO EEE N DA H] . R B HOE B TE T 5 SRR KT SR 90 KT .

Sz e, PN 5P 3E AR P AT T S RUBE A PO LA 15.8 + 0.1 2K 25 3R i
N . f—ikFE R L2 —

Bl BRI, 48356 B M/4l3n Btof B /N T 18 22K [ Hats)
W B B A OSBRI B e, 55 R D BERM N R, 78 38 — AN o B sl K4
N L5 EKAD . FEERFELHH T, HRIHBILLR =FEN 2 —:

(a)  MEnr/1EIA%E 13 + 0.78 T2l

(b OHHLE R B2 100 ZA4R; 5

(c) VAR TR B SR 6 J5 FE ) 50%E LA .

—HIABIRKE ). BHE TP 100 2 REHE 2, sl SARE 2 /DA R EE 1) 50%, BIAT gk E
VAR

A =ZEENRIGERAE Code: AB-AB-104-b
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PR T AR r 0 S A B P — [ B S LA T T RS M S R it o [ T FELES B2 M S5 0
e EL 7 [

B BURE R B RS A — B R e R QR NEE 6 /NI o 1306 A FH 2 1] AR il A
T P PR B2 i RS AT
FOR AL B RS e AT 170°C,  JF HAE RIS RE b Koalds)m 6 /N A TEi R, Tk
Ko

T.7 Overcharge
The charge current shall be twice the manufacturer's recommended maximum continuous charge
current. The minimum voltage of the test shall be as follows:
(a) When the manufacturer’s recommended charge voltage is not more than 18V, the minimum voltage
of the test shall be the lesser of two times the maximum charge voltage of the battery or 22V.
(b) When the manufacturer’s recommended charge voltage is more than 18V, the minimum voltage of
the test shall be 1.2 times the maximum charge voltage.
Tests are to be conducted at ambient temperature; the duration of the test shall be 24 hours.
Rechargeable batteries meet this requirement if there is no disassembly and no fire during the test and
within seven days after the test.
T.7 dERH
7 R FEL AL A 20 1) 328 PP U PR B R HRP 2 7 L R KT P A B ) /N R T T
(a) il pe AR 7 P R AN KT 18 AR, X6 PR i /) L i N7 A P b i K 7 R L 1) A8 £
22 (R BN
(b)) il pey R 70 L L KT 18 AR, T8 %) fe /) LU S My s K 78 FL LR 1) 1.2 £
I NAEPA IR B T HEAT, BEAT IR R [A) By 24 /N
FER ] 78 A A E IR R R AR fE 7 R N TR, oK.

T.8 Forced discharge

Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12V D.C.
power supply at an initial current equal to the maximum discharge current specified by the manufacturer.
The specified discharge current is to be obtained by connecting a resistive load of the appropriate size
and rating in series with the test cell. Each cell shall be forced discharged for a time interval (in hours)
equal to its rated capacity divided by the initial test current (in ampere).

Primary or rechargeable cells meet this requirement if there is no disassembly and no fire during the
test and within seven days after the test.

T.8 Gl
BN AEEIRE N5 12 R B IR 8 LR S U6 r IR 2 T )3 7 45 72 1 e R e L IR ) 4%
4R s .

K3 4 K/ INAEE AR F) P P A7 s S8 rE I R B, TS 4 (BB IR . XA FL AT
SRAIBCR, JRCRRTTRL N RS HAE A B RR AR s i (285 .
FOR AL BT 78 HE USSR AR A AR AR J5 7 R TR, TR K.

R ZEENRBERAE Code: AB-AB-104-b
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7. TEST PROCEDURE i 2 )%

Marking %5 4341

v

Pretreatment kb

v
v v v v

B1~B2, B3~B4 C1-C5, C6~C10 B5~B6, B7~B8 C11~C20, C21~C30

v

Altitude simulation

i 3 )
v

Thermal test J

AR ! v

v Impact fii 7 Overcharge Forced discharge
‘Tj‘ i=3 I3
Vibration #Ez) W SeR A1 T H

v

Shock i

v

External short circuit

ST A
* v w} &

'

Analysis #¥z ib 3

y

FN=ZERAREERAR Code: AB-AB-104-b
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011 4k 15 1

T.1 Altitude simulation =& 54

No. Pre-test A HT After test M5 Mass Voltage Whether leakage,
95 Mass | Voltage Mass | Voltage loss loss venting,
7 H R HE | PEETIR | RS0 disass?_mb??/N)
- - (%) (%) rupture, fire
T (kg) R(V) T5e(kg) R(V) B, A, R
&, BEMEK G
I15)
Bl 17.154 54.47 17.154 54.46 0.00 0.02 N
B2 17.158 54.45 17.158 54.45 0.00 0.00 N
B3 17.147 54.44 17.147 54.43 0.00 0.02 N
B4 17.151 54.42 17.151 54.42 0.00 0.00 N
T.2 Thermal test Il
No. Pre-test i Fif After test iR 5 Mass Voltage | Whether leakage,
UTRS Mass Voltage Mass Voltage loss Loss venting,
e 1 i 1 JRETH | BETM disass?_mb??/N)
- - (%) (%) rupture, fire
T ri(kg) (V) T3 (kg) R (V) GREE. L i
&, BEMEK G
I175)
Bl 17.154 54.46 17.151 54.23 0.02 0.42 N
B2 17.158 54.45 17.155 54.28 0.02 0.31 N
B3 17.147 54.43 17.143 54.26 0.02 0.31 N
B4 17.151 54.42 17.148 54.24 0.02 0.33 N
T.3 Vibration #E3)
No. Pre-test JIiR AT After test Wi )5 Mass | Voltage | Whether leakage,
G5 Mass | Voltage Mass | Voltage loss Loss venting,
Dy L R 1 JiETH | BETM disass?_mb%/N)
- - (%) (%) rupture, fire
T3 (kg) (V) T3 (kg) R (V) FEE. L it
&, BEMEK G
I155)
Bl 17.152 54.23 17.152 54.23 0.00 0.00 N
B2 17.157 54.28 17.157 54.27 0.00 0.02 N
B3 17.146 54.26 17.146 54.26 0.00 0.00 N
B4 17.150 54.24 17.150 54.24 0.00 0.00 N

R NRHERAR

X7

Code: AB-AB-104-b
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T.4 Shock il

Peak acceleration: 41.8 gn, Pulse duration: 11 ms
WEE IR E: 41.8 gn,  FkPTEF[E]: 11 ms

No. Pre-test 3 i After test Wi )5 Mass | Voltage | Whether leakage,
95 Mass | Voltage | Mass | Voltage loss Loss venting,
Jii & Lk i s | RS | BETH disassembly,
Trikg) | (V) | Frikg) | AR(V) (%) (%) rupture, fire (Y/N)

AEBHR, HF5, #
i, BERAE K O

1)
Bl 17.152 54.23 17.152 54.23 0.00 0.00 N
B2 17.157 54.27 17.157 54.26 0.00 0.02 N
B3 17.146 54.26 17.146 54.25 0.00 0.02 N
B4 17.150 54.24 17.150 54.24 0.00 0.00 N
T.5 External short circuit 4156 %
No. %5 Peak temperature (°C) Whether disassembly, rupture, fire (Y/N)
I e B BIChA, W, K RIR)
B1 57.9 N
B2 58.2 N
B3 57.8 N
B4 57.9 N
T.6 Impact $& 1
No. %5 Peak temperature (°C) Whether disassembly, fire (Y/N)
B e S5 B, fk G
C1 24.2 N
Cc2 24.2 N
C3 23.7 N
C4 23.6 N
C5 24.2 N
C6 23.6 N
Cc7 23.7 N
Cc8 24.0 N
C9 24.4 N
C10 24.4 N
T.7 Overcharge i /& 7 H1
No. %% 5 Whether disassembly, fire (Y/N)
AT, R GRS
B5 N
B6 N
B7 N
B8 N

Al =EENRGERAR _ ) Code: AB-AB-104-b
it [ x ) Holtline
@:

[ 2R 3l BT

. A\A. 7
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5 gm s % 13 7 315 W

T.8 Forced discharge 7 il Ji H,

No. %% 5 Whether disassembly, fire (Y/N)
A, ek RIER)

Cl11
C12
C13
Cl4
C15
Cl6
Cl7
C18
C19
C20
C21
Cc22
C23
C24
C25
C26
c27
C28
C29
C30

Z2\Z2\1Z2\Z2\1Z2\Z2Z2Z2Z2Z2Z2Z2|1Z2|12|12|1212|2|2|2

Y IBR NI ERAR . ] Code: AB-AB-104-b
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9. PHOTOS OF THE SAMPLE ¥ /i 8 A

Battery Fiitl

EcoFlow /{7 —& 2 T LBAZKWh LFP/ w71 —
USRIV FOLT ¢ =T LR

SKU /B

EcoFlow iRkt (25E)
MR SERER

ma

AL R

R

TR 0A BMERHNREREWELT  FRNE

Lt

BOISSRRER

BoHES
IFpR/41/136/[1652P]M/-20+50/90

Cell H:ts

87 8 910111212141616171819202122
5 910111213141818

Code: AB-AB-104-b

ik HEARYTEREA S HEERE = T RAGNRE @ Hotline
BiE: (86) 0755-26066126 {EE. (86) 0755-26066021 - 400-003-0500

fif8: service@anbotek.com www.anbotek.com.cn
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DECLARATION
A

1. UN "Manual of Tests and Criteria" ST/SG/AC.10/11/Rev.7/Subsection 38.3
BeAE GRIGAARHETMY (557 FR) 38.3 7

2. Test place Lab: Shenzhen Anbotek Compliance Laboratory Limited
Address: East of 4/F., Building A, Hourui No.3 Industrial Zone, Xixiang Street,
Bao'an District, Shenzhen, Guangdong, China

DA S PRI 2 A Bt 3 PR 2 ]
Hodhik: JARAE VRN 5% X PG 2 A JE AR = L X AR DU AR

3. This report shall not be revised and deleted.
AR ASREAE OB -
4. As specified by the client, all the results in this report were quoted from report

18270BC20112201.
WRIEZ PR, AR a0 S5 R 5] ik £ 18270BC20112201 1 45

5. The test results presented in this report are only relevant to the test sample.

A BRI A5 R A S IR A R

6. This report shall not be published as advertisement without the approval of

Shenzhen Anbotek Compliance Laboratory Limited.

A AERGARIN L AR I A R~ J] B v el g ol T AT EAA T H 2.

7. This report shall not be copied partly without the written approval of Shenzhen

Anbotek Compliance Laboratory Limited.

BRARAER R, 75 WSR2 A A A A R 2 = 35 b A i o A5 0 = il

-- End of report --
- MELGR --

FN=ZERAREERAR Code: AB-AB-104-b
Ll Ll e e sl o Lo B v T Vi (/?;\jl lij'l:i\'l-il:."“:‘.{
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